Q‘ California Regional Water Quality Control Board

Central Coast Region

Linda 8. Adams
Secretary for
Environmental Protection

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401

(805) 549-3147 * Fax (805) 543-0397
hitp:/fwww.waterboards.ca.gov/centralcoast/

ORDER NO. R3-2008-0008
NPDES NO. CA0048551

WASTE DISCHARGE REQUIREMENTS
FOR THE MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY
REGIONAL TREATMENT PLANT

Arnold Schwarzenegger
Governor

The following Discharger is subject to waste discharge requirements as set forth in this Order.

Table 1. Discharger Information

Discharger

Monterey Regional Water Pollution Control Agency

Name of Facility

Regional Treatment Plant

14811 Del Monte Bivd

Facility Address Marina, CA 93933

Monterey County

Mailing Address

5 Harris Court, Building D

Monterey, CA 93940

The U.S. Environmental Protection Agency {USEPA) and the Regicnal Water Quality Control Board have
classified this discharge as a major discharge.

Discharges by the Monterey Regional Water Pollution Control Agency from the discharge point
identified below are subject to waste discharge requirements as set forth in this Order.

Table 2. Discharge Location

Discharge e Discharge Point Discharge Point -
Point Effluent Dascription Latitude Longitude Receiving Water
001 Secondary Treated Wastewater 36°43°,40"N 121°,50°, 14"W Pacific Ocean
and Brine Wastes (Monterey Bay)

Table 3. Administrative Information

This Order was adopted by the Regional Water Quality Control Board on: March 20, 2008

This Order shall become effective on;

April 30, 2008

This Order shall expire on:

April 30, 2013

The Discharger shall file a Report of Waste Discharge in accordance with
title 23, California Code of Regulations, as application for issuance of new
waste discharge requirements no later than: :

180 days prior to the Order

expiration date

IT IS HEREBY ORDERED, that Order No. R3-2002-0083 is rescinded upon the effective date
of this Order except for enforcement purposes, and, in order to meet the provisions contained
in division 7 of the California Water Code (commencing with section 13000) and regulations




adopted thereunder, and the provisions of the federal Clean Water Act (CWA) and regulations
and guidelines adopted hereunder, the Discharger shall comply with the requirements in this

trd Doy

Roger W. Briggs, Executive Officer




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008

NPDES NO. CA0048551
Table of Contents

I.  Facility Information ..........cco oo e 4
. Findings ..coocoe et e tetetiaeaeretriesNerseeataairbrereerara e teteeneee s arreesee s e reanars 4
IIl.  Discharge Prohibitions ..........cccoviiiiiiiiii e 9
V. Effluent Limitations and Discharge Specifications..........c.ccciiiiiiiinnininnn, e 11
A. Effluent Limitations — Discharge Point 001 ..............o i 11

B. Land Discharge Specifications ............ccccvciimiiniiin e 16

C. Reclamation Specifications ..o 16

V. Receiving Water LIimitations...........ccccoimimni s 16
A. Surface Water LImitations ........cooovrreriimereemin i 16

B. Groundwater LimitationS.......ccccovieiirniiieeeeercrccccee e e 18

RV AT = (o Y/ 1- oY 1 =T PP PP PRI 18
A, Standard ProViSIONS ........c.veecceieeriirienmeees e snssesssisisanisi s an e nsss e s s sssessnnanssessssasnas s sssnnas 18

B. Monitoring and Reporting Program (MRP) Requirements ... 19

C. SPeCial PrOVISIONS .....cocoeiiiiiimiiiiti ittt s s s 19

1. ReEOPENer PIOVISIONS .......ccccciiriiiiiiiiiiiie sttt 19

2. Special Studies, Technical Reports and Additional Monitoring Requirements ...... 19

3. Best Management Practices and Pollution Prevention ... 21

4, Construction, Operation and Maintenance Specifications .............cccccciiininn 23

5. Special Provisions for Municipal Facilities (POTWs Only) ..., 23

8. Other Special PrOVISIONS .......coieviiiiiitin e ve e 24

7. Compliance SChedules.........c i 25

VIl. Compliance Determination...........coivmiiinnnnin e 25
F N 1= 1= - | IS OO PSPPSR PPPT 25

B. Multiple Sample Data. ......coeriiiiiiii i 25

List of Tables
Table 1. Discharger INformation........c..coe it 1
Table 2. Discharge LOCAtION...........cccoiiinimimmiii e 1
Table 3. Administrative INfOrmation............ooveceirmiimeren e e e 1
Table 4. Facility Information ... N eeeeeeeaeessteeteeeseaenrreeeaeeaineesanan 4
Table 5. Basin Plan Beneficial Uses for the Pacific Ocean ..., 7
Table 6. Effluent Limitations for Conventional Pollutants ... 11
Table 7. Effluent Limitations for Toxic Pollutants ..o, 11
Table 8. Toxicity Reduction Evaluation—Schedule...........ccoioiiiiini, 20
List of Attachments

Attachment A — DefiNiIONS ....cceviivivvors i et i e s ansrr s anas A-1
AHACHAMENE B — MaP..... e e e b e e e e B-1
Attachment C — Flow SchematiC .....oooeceeeeeiiiiieeeec e C-1
Attachment D — Standard ProVisSions .......cceecieinierimin s e D-1
Attachment E — Monitoring and Reporting Program (MRP)........cccrviiiii E-1
Attachment F — FACt SHEEL.........ooeei et s s s F-1
Attachment G — Comments and Changes......coocceeeiii i e G-1

Order 3




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CA0048551

. FACILITY INFORMATION

The following Discharger is subject to waste discharge requirements as set forth in this
Order.

Table 4. Facility Information

Discharger Monterey Regional Water Pollution Control Agency
Name of Facility Regional Treatment Plant
Facility Address 14811 Del Monte Blvd
Marina, CA 93933
Monterey County
Facility Contact, Title, and Phone | James Dix, Operations Manager, (831) 883-6183
Environmental Contact Garrett Haertel, Compliance Engineer, (831) 883-6176
Mailing Address MRWPCA, 5 Harris Court, Bldg D, Monterey, CA 93940
Type of Facility POTW
Facility Design Flows
Average dry weather flow ' 29.6 million gallons per day (MGD)
Peak wet weather flow [ 75.6 MGD
Ultimate wet weather flow 2 81.2 MGD
T Treatment system
© Ocean outfall
Il. FINDINGS

\

The California Water Resources Control Board, Central Coast Region (hereinafter the
Regional Water Board), finds:

A. Background. The Monterey Regional Water Pollution Control Agency (MRWPCA) is
currently discharging pursuant to Order No. R3-2002-0083 and National Pollutant
Discharge Elimination System (NPDES) Permit No.CA0048551. The Discharger
submitted a Report of Waste Discharge, dated May 17, 2007, and applied for an NPDES
permit renewal to discharge up to 29.6 MGD of treated wastewater from the MRWPCA's
Regional Treatment Plant. The application was deemed complete on June 29, 2007.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references
to the Discharger herein.

B. Facility Description. The MRWPCA, which currently serves a population of
approximately 252,000, was created in 1972. MRWPCA consists of and provides regional
wastewater treatment, disposal and reclamation facilities for the cities of Monterey, Pacific
Grove, Del Rey Oaks, Sand City, Marina, and Salinas, the Seaside Sanitation District, the
Castroville, Moss Landing and Boronda Community Service Districts, and Fort Ord. Each
member entity retains ownership and operating/maintenance responsibility for wastewater
collection and transport systems up to the point of connection with interceptors owned and
operated by the Discharger. Residential, commercial, and industrial wastewater is
conveyed to the MRWPCA Regional Treatment Plant. The plant has an average dry
weather design treatment capacity of 29.6 MGD and a peak wet weather design capacity

Limitations and Discharge Requirements 4




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CAQ048551

of 75.6 MGD. The facility began operation in 1990, replacing six local wastewater
treatment facilities.

In winter months, secondary treated wastewater from the Regional Treatment Plant is
discharged through a diffuser, positioned 11,260 feet offshore at a depth of approximately
100 feet, to Monterey Bay. The diffuser was designed to convey ultimate wet weather
flows of 81.2 MGD. In summer months, treated wastewater is reclaimed for irrigation of
12,000 acres of farmland in the northern Salinas Valley. Tertiary treatment of reclaimed
wastewater is provided for design flows of up to 29.6 MGD by the Salinas Valley
Reclamation Project (SVRP), which holds tertiary treated wastewater in an 80 acre-foot
storage pond before it is distributed to farmland by the Castroville Seawater Intrusion
Project (CSIP). The irrigation use of reclaimed wastewater reduces regional dependence
on and use of local groundwater, thereby minimizing saltwater intrusion.

Wastewater treatment at the Regional Treatment Plant includes aerated grit removal,
primary clarifiers, trickling filters, solids contact, secondary clarifiers, filtration, and
chlorination/dechlorination. Undisinfected secondary clarifier effluent is discharged
through Discharge Point 001. Sludge removed from primary and secondary treatment is
thickened using dissolved air floatation and gravity thickeners. It is then pumped to
anaerobic digesters where organic matter is consumed and the sludge volume is reduced.
The sludge drying beds and belt filter press have been replaced with a new Biosolids
Dewatering Facility constructed in 2007, utilizing two very large screw presses. The
current capacity of the new Biosolids Facility is 19.8 dry tons per day (dtpd) at 25% solids
content. A significant advantage of the new facility is that it produces biosolids cake 24
hours per day and seven days per week in any weather condition. The holding lagoons
and some of the drying beds may still be utilized for emergency storage in case the screw
presses require a shut down. The biosolids cake is currently being hauled to the adjacent
landfill, where it is mixed with wood products and used for slope cover.

Because irrigation uses of reclaimed wastewater are sensitive to elevated levels of total
dissolved solids (TDS), the MRWPCA has recently sought to keep such elevated TDS
wastewaters segregated from the influent flow of the Regional Treatment Plant. Such
wastewaters include softener regenerant wastes, groundwater nitrate removal brines and
reverse osmosis brines, which are now trucked to the Regional Treatment Plant instead of
being discharged to the collection system. The MRWPCA currently accepts 30,000 —
50,000 gallons per day of brine wastes by truck from business entities which would
otherwise be discharging to the sanitary sewer system. Brine wastes are currently held in
a 375,000 gallon, lined holding pond at the Regional Treatment Plant and ultimately
discharged directly or blended with secondary treated wastewater before being discharged
through Discharge Point 001.

C. Legal Authorities. This Order is issued pursuant to CWA section 402 and implementing
regulations adopted by the USEPA and chapter 5.5, division 7 of the California Water
Code {commencing with section 13370). It shall serve as an NPDES permit for point
source discharges from this facility to surface waters. This Order also serves as Waste
Discharge Requirements (WDRs) pursuant to article 4, chapter 4, division 7 of the
California Water Code (commencing with section 13260).

Limitations and Discharge Requirements 5




MONTEREY REGIONAL WATER FCLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CA0048551

D. Background and Rationale for Requirements. The Regional Water Board developed
the requirements in this Order based on information submitted as part of the application,
through monitoring and reporting programs, and other available information. The Fact
Sheet (Attachment F), which contains background information and rationale for Order
requirements, is hereby incorporated into this Order and constitutes part of the Findings for
this Order. Attachments A through E are also incorporated into this Order.

E. California Environmental Quality Act (CEQA). Pursuant to Water Code section 13389,
this action to adopt an NPDES permit is exempt from the provisions of the CEQA, Public
Resources Code sections 21100-21177.

F. Technology-Based Effluent Limitations. CWA Section 301 (b) and USEPA’s NPDES
regulations at 40 CFR 122.44 require that permits include, at a minimum, conditions
meeting applicable technology-based requirements and any more stringent effluent
limitations necessary to meet applicable water quality standards. Discharges authorized
by this Order must meet minimum federal technology-based requirements based on
Secondary Treatment Standards established at 40 CFR Part 133 and Best Professional
Judgment (BPJ) in accordance with 40 CFR 125.3. A detailed discussion of development
of technology-based effluent limitations is included in the Fact Sheet (Attachment F).

G. Water Quality-Based Effluent Limitations. CWA Section 301 (b) and NPDES
regulations at 40 CFR 122.44 (d) require that permits include limitations more stringent
than applicable federal technology-based requirements where necessary to achieve
applicable water quality standards.

NPDES regulations at 40 CFR 122.44 (d) (1) (i) mandate that permits include effluent
limitations for all pollutants that are or may be discharged at levels that have the
reasonable potential to cause or contribute to an exceedance of a water quality standarg,
including numeric and narrative objectives within a standard. Where reasonable potential
is established for a pollutant, but there is no numeric criterion or objective for the pollutant,
water quality-based effluent limitations (WQBELs) must be established using: (1) USEPA
criteria guidance under CWA section 304 (a), supplemented where necessary by other
relevant information; (2) an indicator parameter for the pollutant of concemn; or (3) a
calculated numeric water quality criterion, such as a proposed state criterion or policy
interpreting the state’s narrative criterion, supplemented with other relevant information, as
provided at 40 CFR 122.44 (d) (1) (vi).

H. Water Quality Control Plans. The Regional Water Board has adopted a Water Quality
Control Plan for the Central Coast Region (the Basin Plan) that designates beneficial uses,
establishes water quality objectives, and contains implementation programs and policies to
achieve those objectives for receiving waters within the Region. To address ocean
waters, the Basin Plan incorporates by reference the Water Quality Control Plan for Ocean
Waters of California (the Ocean Plan).

The Basin Plan implements State Water Board Resolution No. 88-63, which establishes
State policy that all waters, with certain exceptions, should be considered suitable or
potentially suitable for municipal or domestic supply (MUN). Because TDS levels of marine
waters exceed 3000 mg/L, such waters are not considered suitable for municipal or
domestic supply and therefore meet an exception to Resolution No. 88-63. Beneficial uses

Limitations and Discharge Requirements | 6




MONTEREY REGIONAL WATER POLLUTION CONTRGL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CA0048551

established by the Basin Plan for coastal waters between the Salinas River and Point
Pinos are presented in Table 5, below.

Table 5. Basin Plan Beneficial Uses for the Pacific Ocean
Discharge Point Receiving Water | Beneficial Use(s)

001 Pacific Ocean » Water Contact and Non-Contact Recreation
{(Monterey Bay) o Navigation

e Commercial and Sport Fishing

» Marine Habitat

e Rare, Threatened, or Endangered Species
¢ Wildlife Habitat

. California Ocean Plan

The State Water Board adopted the Ocean Plan in 1972 and amended it in 1978, 1983,
1988, 1990, 1997, 2000, and 2005. The State Water Board adopted the latest
amendment on April 21, 2005 and it became effective on February 14, 2006. The Ocean
Plan is applicable, in its entirety, to point source discharges to the Ocean. The Ocean
Pian identifies the following beneficial uses of ocean waters of the State.

Table 6. Ocean Plan Beneficial Uses
Discharge Point Receiving Water | Beneficial Uses
[...]
Systems (State Water Board Order No. 2006-0003-DWQ). This General Permit,
adopted on May 2, 20086, is applicable to all “federal and state agencies,
municipalities, counties, districts, and other public entities that own or operate
sanitary sewer systems greater than one mile in length that collect and/or
convey untreated or partially treated wastewater to a publiciy owned treatment
facility in the State of California.” The purpose of the General Permit is to
promote the proper and efficient management, operation, and maintenance of
sanitary sewer systems and to minimize the occurrences and impacts of sanitary
sewer overflows.

7. Compliance Schedules

The Order does not establish interim effluent limitations and schedules of
compliance with final limitations.

VII.PUBLIC PARTICIPATION

The Central Coast Regional Water Quality Control Board is considering the issuance of
waste discharge requirements (WDRs) that will serve as a National Pollutant Discharge
Elimination System (NPDES) permit for the Monterey Regional Water Pollution Control
Agency Regional Treatment Plant. As a step in the WDR adoption process, the Regional
Water Board staff has developed tentative WDRs. The Regional Water Board encourages
public participation in the WDR adoption process.

A. Notification of Interested Parties

The Central Coast Water Board notified the Discharger and interested agencies and
persons by letter dated January 3, 2008, of its intent to prescribe waste discharge
requirements for the discharge and provided them with an opportunity to submit their
written comments and recommendations. Notification was also provided by the
Discharger via a March 1, 2008, public notice in a local newspaper, the Salinas
Californian.

The Central Coast Water Board notified the Discharger and interested agencies and
persons by letter dated February 6, 2008, of revised Monitoring and Reporting Program
(Attachment E to the proposed Order) requirements. '

Attachment F — Fact Sheet F-39




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008

NPDES NO. CA0048551

As a result of the late posting of the public notice on March 1, 2008 by the Discharger, the
public comment period was extended past the March 20, 2008 hearing date to March 31,
2008 to satisfy the 30-day public comment period requirement.

Written Comments

Written comments were received from the Discharger in a letter dated and received
February 11, 2008 regarding the January 3, 2008 draft Order.

Written comments were also received from the Monterey Bay National Marine Sanctuary
in a letter dated February 7, 2008 and received February 11, 2008,

Comments and staff responses are provided in Attachment G (Comments and Changes)
to the Order.

. Public Hearing

The Regional Water Board held a public hearing on the tentative WDRs during its regular
Board meeting on the following date and time and at the following location:

Date: March 20, 2008
Time: 8:30 AM
L.ocation: Salinas City Council Chambers

200 Lincoln Avenue
Salinas, CA, 93901

Interested persons were invited to attend. No public testimony was presented at the public
hearing. Water Board staff gave an update regarding the Central Coast Long-Tem
Environmental Assessment Network (CCLEAN) program for the four participating
CCLEAN dischargers. The update included a review of the last five years of monitoring
data and outlined changes in the CCLEAN monitoring requirements contained with the
Order. The Order was adopted with no discussion along with the orders and revised
monitoring requirements for the three other dischargers. The Order was adopted pending
no additional significant comments were submitted between the hearing date and March
31, 2008 close of the public comment period.

Waste Discharge Requirements Petitions

Any aggrieved person may petition the State Water Resources Control Board to review the
decision of the Regional Water Board regarding the final WDRs. The petition must be
submitted within 30 days of the Regional Water Board’s action to the following address:

State Water Resources Control Board
Office of Chief Counsel

P.0O. Box 100, 1001 | Street
Sacramento, CA 95812-0100

Attachment F — Fact Sheet F-40




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CAD048551

E. Information and Copying

The Report of Waste Discharge (RWD), related documents, tentative effluent limitations
and special provisions, comments received, and other information are on file and may be
inspected at the address above at any time between 8:30 a.m. and 4:45 p.m., Monday
through Friday. Copying of documents may be arranged through the Regional Water
Board by calling (805) 548-3147.

F. Register of Interested Persons

Any person interested in being placed on the mailing list for information regarding the
WDRs and NPDES permit should contact the Regional Water Board, reference this facility,
and provide a name, address, and phone number.

G. Additional Information

Requests for additional information or questions regarding this Order should be directed to
Matthew Keeling at (805) 549-3685, or MKeeling@waterboards.ca.gov.

H. Public Comment

See Attachment G for public comments and responses and other changes made to the
draft Order.

Attachment F — Fact Sheet F-41




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CAQ048551

ATTACHMENT G - COMMENTS AND CHANGES

. COMMENTS AND RESPONSES
A. Monterey Regional Water Pollution Control Agency

Monterey Regional Water Pollution Control Agency (MRWPCA) is pleased to present
~ the following comments on the Proposed Order No. R3-2008-0008, National Pollution
Discharge Elimination System (NPDES) No. CA0048551 Waste Discharge
Requirements for the MRWPCA, Regional Treatment Plant (RTP). Intemal review of
the document and meetings and correspondence with Regional Water Quality Control
Board, Central Coast Region (RWQCB) staff has yielded the following comments (Note:
comment page and section numbers are referencing the draft issued January 7, 2008):

1. Page 1, Table 1. Discharger Information: include mailing address: 5 Harris Court,
Building D, Monterey, CA 93940.

RWQCB Response to Comment: Change made per comment.

2. Page 4, Table 4. Facility Information: include Environmental Contact: Garrett
Haertel, Compliance Engineer, (831) 883-6176

RWQCB Response to Comment: Change made per comment.

3. Page 4, Table 4. Facility Information: Specify Facility Design Flow as 29.6 MGD
average dry weather flow for secondary treatment and 75.6 MGD peak wet weather
flow. MRWPCA currently accepts brine wastes which include softener regenerant
wastes, groundwater nitrate removal brine wastes and reverse osmosis brines,
downstream of the treatment flows. These flows are conveyed out the ocean outfall
and are monitored under this proposed permit. MRWPCA does not want to be
limited in brine wastes accepted because this project helps to improve water quality
by reducing the overall total dissolved solids in the water used for recycling purposes
making it a more valuable commodity. The MRWPCA outfall was originally designed
to convey ultimate wet weather flows of 81.2 MGD. MRWPCA recommends that all
references to flow capacity reflect the numbers listed above. MRWPCA will fully
assess current outfall capacity upon significant changes in brine influent flow.

RWQCB Response to Comment: Comments noted and changes made to reflect
relative treatment system and outfall capacity design flows.

4. Page 4, |1.B. Paragraph 1, Line 4. “... Del Rey Oaks,...".

RWQCB Response to Comment: Change made per comment.

Attachment G — Comments and Responses G-1




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CA0048551

5. Page 4, |I.B, Paragraph 1, Lines 8-11. Modify as follows: “Residential, commercial,
and industrial wastewater is conveyed to the MRWPCA Regional Treatment Plant;,
The plant which has an average dry weather design treatment capacity of 29.6 MGD
and a peak wet weather design capacity of 75.6 MGD. The facility began operation
in 1990, replacing six local wastewater treatment facilities.”

RWQCB Response to Comment: Change made per comment.

6. Page 4, I1.B, Paragraph 2, Line 3. Insert the following after the first sentence: “The
diffuser was designed to convey ultimate wet weather flows of 81.2 MGD.”

RWQCB Response to Comment: Change made per comment.

7. Page 5, Il.B. Paragraph 2, line 5, “...reclaimed wastewater is provided for design
flows of up to 29.6 MGD...".

RWQCB Response to Comment: Change made per comment.

8. Page 5, II.B. Paragraph 3, line 2, “...trickling filters, solids contact, secondary
clarifiers...”

RWQCB Response to Comment: Change made per comment.
9. ‘Page 5, Il.B. Paragraph 3, line 3, “...effluent is discharged through...”

RWQCE Response to Comment: Change made per comment.

10.Page 5, II.B. Paragraph 3, line 4; Replace sentences following “...Discharge Point
001.” With the following: “Sludge removed from primary and secondary treatment is
pumped to and thickened using the Dissolved Air Floatation Thickener and Gravity
Thickener. It is then pumped to the Anaerobic Digesters where organic maltter is
consumed and the sludge volume is reduced. The sludge drying beds and belt filter
press have been replaced with a new Biosolids Dewatering Facility constructed in
2007, utilizing two very large screw presses. The current capacity of the new
Biosolids Facility is 19.8 dry tons per day (dipd) at 25% solids content. A significant
advantage of the new facility is that it produces biosolids cake 24 hours per day and
seven days per week in any weather condition. The holding lagoons and some of
the drying beds may still be utilized for emergency storage in case the screw
presses require a shut down. The biosolids cake is currently being hauled to the
adjacent landfill, where it is mixed with wood products and used for slope cover.”

RWQCB Response to Comment: Change made per comment with subtle wording
modifications.

Attachment G — Comments and Responses G-2




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NQ. CAQ048551

11.Page 5, Il.B. Paragraph 4, line 4, “...include softener regenerant wastes,
groundwater nitrate removal brine wastes, and reverse osmosis brines...".

RWQCB Response to Comment: Change made per comment.

12.Page 5, II.B. Paragraph 4, line 7, “Brine wastes are currently held in a 375,000
gallon...”.

RWQCRB Response to Comment: Change made per comment.

13.Page 9, lll, Discharge Prohibition B. The source and meaning of this prohibition is
unclear. It is not in the current permit, it is not a standard part of the State Permit
Template, and it is not one of the prohibitions specified in the Ocean Plan. (See
Ocean Plan section Ill.H.) Moreover, the reference to the separate storm water
permit is unnecessary for the same reason the reference to the water reuse permit
(contained in the current permit) is not necessary, i.e., this Ocean Discharge permit
addresses only the discharge through the outfall. Based on the above, we request
that Prohibition B be deleted.

RWQCB Response to Comment: This prohibition is typical to other permits in the
Central Coast Region and is appropriate given the facility is required to enrolt under
NPDES General Permit No. CAS000001 per Attachment 1of the General Permit.

“Provisions” Paragraph VI.C.6.a of the Order also reflects this requirement.

The following language was added to paragraph IIl.E.1 (as second paragraph) of the
Fact Sheet to clarify this requirement:

Sewage or wastewater treatment works facilities used in the storage, treatment,
recycling, and reclamation of municipal or domestic sewage, including land
dedicated to the disposal of sewage sludge that are located within the confines of
the facility with a design flow of one million gallons per day or more or required to
have an approved pretreatment program under 40 CFR Part 403 are subject to
the requirements of NPDES General Permit No. CAS000001.

In addition, all references to [Water Quality Order] 97-03-DWQ were removed from
the Order (paragraph VI.C.6.a) and Fact Sheet (paragraph IIl.E.1) to reflect future
revisions of the General Permit.

14.Page 9, |ll, Discharge Prohibition C. Modify as follows: “The average-menthly rate of
discharge to Monterey Bay shall not exceed 75.6 MGD or current outfall capacity.”

RWQCB Response to Comment: Change made per comment, but for ultimate wet
weather outfall/diffuser design flow of 81.2 MGD. Increases in this flow prohibition
during the permit term will require a technical report documenting outfall/diffuser
modifications and reopening of the permit.

Attachment G — Comments and Responses G-3




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENCY ORDER NO. R3-2008-0008
NPDES NO. CA0048551

15.Page 9, lll. MRWPCA requests based on the above change that an additional
Discharge Prohibition be added stating; “The influent flow to the secondary
treatment stream shall not exceed 29.6 MGD average dry weather flow and 75.6
MGD peak wet weather flow.” Additionally, if this discharge prohibition is added the
lettering sequence of prohibitions will need to be updated.

RWQCB Response to Comment: Additional influent flow prohibition added per the
comment.

16.Pages 10-14, IV.A.1.b, Table 7, Effluent Limitations for Toxic Pollutants. The mass
limits in this table are based on a flow of 29.6 MGD. However, as stated above, this
is the average dry weather flow. During any specific day, the daily flow may exceed
29.6 MGD (the average dry weather flow) and during wet weather, the flow may get
as high as 75.6 MGD (the peak wet weather design flow). Whenever the daily,
instantaneous maximum, or 30-day average flow exceeds 29.6 MGD, the effluent
concentrations will have to be proportionally less than the effluent limitations
otherwise allowable. For example at the peak wet weather flow of 75.6 MGD,
effluent concentrations will need to be less than 40% of the otherwise allowable
effluent limitations to avoid non-compliance with the mass limits. This is inconsistent
with the Ocean Plan which, with respect to toxic pollutant limits, states that mass
limits are to be based on the “observed flow rate.” (See Ocean Plan section
IIl.C.4.k). Based on the above discussion we request that the individual mass
limitations be deleted from Table 7 and replaced by a footnote “7,” which states as
follows: “The allowable mass limitations are calculated by multiplying the allowable
effluent limitation for a particular period (6-month median, daily maximum,
instantaneous maximum or 30-day average) by the observed flow for that same
period and by the conversion factor of 0.00834 Ibs/MGD per ug/L.”

RWQCB Response to Comment: Staff concurs with this comment. The mass
based limits are retained in the permit as proposed with the following footnote added
to Table 7 (with reference to it within Table 6} for clarification:

1 The mass-based (Ibs/day) effluent limitations in this table are based on the
average dry weather flow design capacity of 29.6 MGD for the treatment
facility and are therefore only good up to this flow. For flows above 29.6
MGD, mass-based effluent limitations shall be calculated individually using
the concentration-based effluent limitations and the observed flow at the
time of sampling per the following equation:

Ibs/day = 0.00834 x Ce x Q

where:
Ce = the effluent concentration limit in pg/L
Q = observed flow rate in MGD

The language in Section IV.C.4 of the Fact Sheet under Mass Based Effluent
Limitations was also modified as follows to clarify this change:

Attachment G — Comments and Responses G-4




MONTEREY REGIONAL WATER POLLUTION CONTROL AGENGY ORDER NOQ. R3-2008-0008
NPDES NO. CAQ048551

Implementing provisions at Section Ill. C of the Ocean Plan require that in
addition to concentration-based effluent limitations, effluent limitations for Table B
pollutants be expressed in terms of mass. Paragraph k. of Ocean Plan Section
[1l.C requires that massed based effluent limitations shall be determined using